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MEBRARBR EHHERAR () FRAF
QUANMA YILIAN TECHNOLOGY (SHANGHAI) CO., LTD

Company Name

shown on Report

Hh
Address

SR LV RR ]

LT AR X 42 2588 5 i RT KRHE[E A251
A251, SHANGHAI JIAOTONG UNIVERSITY SCIENCE PARK, 2588 JINHAI ROAD,
PUDONG NEW AREA, SHANGHAI, CHINA

Sample Received Date

SRRl SR

Testing Period

HESR

Test Requested

LI 4 IR 45 R
Test Method/Test Result(s)

pe

Hotline:400-6788-333

2024.03.14
Mar. 14, 2024
2024.03.14-2024.03.26

Mar. 14, 2024 to Mar. 26, 2024 Q % i%N
A
IR TR, X R ARER EA(PD), 48(Cd), R(HG), ASTECrVD), (s &

ZIRR(PBBs), %R —2K[if(PBDES), <7 —Hi&/E(DBP, BBP, DEHP,
DIBP)#EAT Mk

As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
PolybrominatedDiphenyl Ethers (PBDES), Phthalates (DBP, BBP, DEHP,
DIBP)in the submitted sample(s).

HZ T .
Please refer to the following page(s).

X

%%
da\\?& TES,
-d

RER

Inspection & T

Date

/lz:%._,\ S gl 2024.03.26
]
A

S bR LR

R e,

~

w.cti-cert.com
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E 4 Lab Manager

No. R268857307
T AT X T 05 % 1351 5

nat Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China

E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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PATF IR 4 dh B R 45 8. B B RO RRAIA
The following sample(s)and sample information was/were submitted and identified by/on the behalf of
the applicant

CTI #£4h ID FE 4 PR 51 4R & 9% 5 -CTI #£45 1D
CTI Sample ID Sample Name(s) Reference Report No. - CTI Sample ID
i
005 H @ PEEK daiﬂ. /
White PEEK plastic
H R
006 E,ééﬂ_ A2240115760101001E-002
White plastic
007 HRAEE Efj{ﬁ}% A2240115760101001E-004
Metals coated with silver

B

AR R B 5 IR R AR UOR IR . AR FEZE 7 AR, <5l AR 45 -CTI B4 ID” %1 5<CTI B 1D75)
Xof L FRIARE it o [R5

Remark:

The samples with the reference information in the table above are non-tested in this report. According to the
client’s statement, the material of the samples in the column "Reference Report No. - CTI Sample ID. " in the
table above are the same as the " CTI Sample ID .

*hkhhhkhkkkkkhkhkkhkkhkkhkhkikhkkhkhhhhikhkhhkhkhkhkkkhkhhkkhkhkhkhhhhhhhhkhkhkhkhkhkhkkhkhkkhkhkikhkhhhhhhhkhkhkkhhkkhkhkkhkhkikkhkihhhihkkikikkkkkk

Z54 Conclusion

P REARUETR S &R
Tested Sample According to standard/directive Result
g KK 2 ROHS $54> 2011/65/EU K& HAZIT 54
(EU) 2015/863 RoHS Directive 2011/65/EU & PASS

Submitted Sample )
with amendment (EU) 2015/863

*hkhhhkhkkkkkkhkkkhkkhkkhkkhkkhkkhkhhhhhkhkhkhkhkhkhkkkhkhkkhkkhkkhkkhkhhhhhhkhkhkkhkhkhkhkkhhkkhkkhkkhkkhkhkhhhhhkhkhkhkhkkhkkhkhkkhkkhkhkhkhkhhhikhkkikikkkkkk

T £ F 7K I 45 B39 2 K ROHS 16 4-2011/65/EU J FLAE T 54 (EU) 2015/863 5K [ R 1E -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU)
2015/863.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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AR HE Test Method
AT H MRS WARPS WHAALZ
Tested Item(s) Test Method Measured Equipment(s)
Y Lead (Pb) IEC 62321-5:2013 ICP-OES
% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
7K Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES

754 Hexavalent Chromium (Cr(VI))

IEC 62321-7-2:2017 F1/8§ IEC 62321-5:2013 J iz
i
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

% WL Polybrominated Biphenyls

IEC 62321-6:2015 GC-MS
(PBBs)
% 1 — Bk PolybrominatedDipheny! EC 6232162015 COMS
Ethers (PBDEs)
AR — H RS Phthalates (DBP, BBP, .
DEHP, DIBP) IEC 62321-8:2017 GC-MS
M5 3R Test Result(s)
453 Result BR
MR E Tested Item(s) AR J AL R IIE{E
005 MDL Limit
#t Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7k Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
NS Hexavalent Chromium (Cr(VI)) N.D. 8 mg/kg 1000 mg/kg
22 Result B
WRITE Tested Item(s) AR JrEA R KE{E
005 MDL Limit
Z IR Polybrominated Biphenyls (PBBs)
—JREXZE Monobromobiphenyl N.D. 5 mg/kg
—JREXK Dibromobiphenyl N.D. 5 mg/kg
= JREEAF Tribromobiphenyl N.D. 5 mg/kg
VORI Tetrabromobiphenyl N.D. 5 mg/kg
HRIEZK Pentab biphenyl N.D. 5 mg/k
ﬁlj%ﬂaéix entabromo .|p eny mokg | 00 malkg
7N IREEZR Hexabromobiphenyl N.D. 5 mg/kg
LIRECIR Heptabromobiphenyl N.D. 5 mg/kg
JVIREEZK Octabromobiphenyl N.D. 5 mg/kg
JUSELZE Nonabromobiphenyl N.D. 5 mg/kg
+IREXZK Decabromobiphenyl N.D. 5 mg/kg
Hotline:400-6788-333 www cer E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Result R

PRI H Tested Item(s) R i IKE{E
005 MDL Limit

£ ] —ZKB¥ PolybrominatedDiphenyl Ethers (PBDES)

—JR — KM Monobromodiphenyl ether N.D. 5 mg/kg

R X Dibromodiphenyl ether N.D. 5 mg/kg

=R KTk Tribromodiphenyl ether N.D. 5 mg/kg

VU — KTk Tetrabromodiphenyl ether N.D. 5 mg/kg

- KM% Pentabromodiphenyl ether N.D. 5 mg/k

TS Lalal 9| 1000 mgig

7N¥R 2K Hexabromodiphenyl ether N.D. 5 mg/kg

B IR — %k Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR 2K Octabromodiphenyl ether N.D. 5 mg/kg

JUIR 7K Nonabromodiphenyl ether N.D. 5 mg/kg

% — 2Kk Decabromodiphenyl ether N.D. 5 mg/kg

Result R

PRI H Tested Item(s) ks S IIE{E
005 MDL Limit

47 —H Rl Phthalates (DBP, BBP, DEHP, DIBP)

AF2K —H R — T Ig Dibutyl phthalat

e el LR N.D. 50 mg/kg | 1000 mg/kg

(DBP) CAS#:84-74-2

AR —HER T REAEIENE Butyl b |

Bl et 3 NI N.D. 50 mg/kg | 1000 mg/kg

phthalate (BBP) CAS#:85-68-7

R R = (2-43) Ol

Di-(2-ethylhexyl) phthalate (DEHP) N.D. 50 mg/kg 1000 mg/kg

CAS#:117-81-7

LB2K — HIR — 7] fig Diisobutyl

#%=HM— T R Diisobuty N.D. 50 mg/kg 1000 mg/kg

phthalate (DIBP) CAS#:84-69-5

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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FEG RO HER Sample/Part Description
FF'5  CTIREM ID  #iik
No. CTI Sample ID  Description
1 005 SRERIEEES
White plastic

#TE: PR, B REREHEETE.
-N.D. = Rig i (MFI7ERHIR)
-mg/kg = ppm= HJisrZ—
-1000 mg/kg = 0.1%

-y
Remark:  The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury. ?
-MDL = Method Detection Limit %
-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1% 3
VIC
-

,,,,, o -

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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BIFRAR Test Process
1. % Lead (Pb), 48 Cadmium (Cd), % Chromium(Cr)

REFER T HRA IDNEL (S will Y I RE SR

Weigh sample and place it

in a vessel

)

Add digestion reagent

Digest the sample

H ICP-OES
ST
Analyzed by <::|
ICP-OES

EETKEFR
Make up with

deionized water

2. 7k Mercury (Hg)

i A7 v b 2R
Dry Ashing/ (—]
Alkali Fusion/
Acid Dissolution

St

Residue

!

L

Solution

i

Filtration

MREES T ERN

AT R

il —

T AT

—N
Weigh samp le and place it —7| Add digestion reagent Digest the sample
in a vessel
FH Bl 25/ R B T
AL — B v
J1 ICP-OES BB TS Alkali Fusion/ Residue .
g <:| Make up with Acid Dissolution ke

Analyzed by ioni Filtration

ICP-OES deionized water -

il
Solution
. 3% Hexavalent Chromium (Cr(V1))
TR T AEN e "
Weigh sample and place it — I ’?\ i ﬁiiﬁt” J —> i AR FE i
in a vessel Add digestion reagent Digest the sample
AR R pH W, i

Add test solution

1!

T4 BV pH {H

Adjust the pH value

of the solution

Hotline:400-6788-333

I9 www.cti-cert.com

Cool and filter

F UV-Vis 43 #
Analyzed by UV-Vis

E-mail:info@ct

Adjust the pH value ——]
of the solution
HEBETKER
Make up with —
deionized water
Complaint call:0755-336817
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4, ZRIZE Polybrominated Biphenyls (PBBs), %1 B PolybrominatedDiphenyl Ethers (PBDES)

WEEMTEES FIA LI I3 H AR
Weigh sample and place — Extracted with —" Concentrate the extract
it in a thimble organic solvent
1 GOMS A RS R AT R T
— Make up with K Transfer the extract into a

Analyzed by GC-MS . ,
organic solvent volumetric flask

5. 4F2 — I EgHE Phthalates (DBP, BBP, DEHP, DIBP)

WEEMTEES FIA LI I3 H AR
Weigh sample and place — Extracted with —" Concentrate the extract
it in a thimble organic solvent
1 GOMS A A LRI SR AR AR
Make up wit — Transter the extract into a
(— ke up with — fer tt '

Analyzed by GC-MS . ,
organic solvent volumetric flask

Hotline:400-6788-333  www.cti-cert
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e B A
Photo(s) of the sample(s)

F% 56 Final Product
o—_—zg : _:g
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P2 B R (AR i) EF‘ ZE ] (AR )
(Client Reference Photo(Non-tested sample) (Client Reference Photo(Non-tested sample)
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Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com
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75 B Statement:

1. KRS TCREE NS T T R Rl s W 4 3 T8
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. REHRAF LIRS MEE . B KRS B R R R, iR RO RS ST, CTI RIZSEH H Sk
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by
the applicantwho should be responsible for the authenticity which CTI hasn’t verified;

3. AR A AN S SR AR B2 M i A7 T
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. BAERB U, RS ILAC-G8:09/2019 / CNAS-GL015:2022 i I fj B2 (w=0) — 7o MUEEAT
5 4-PE 30 % ; Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. K& CTI HifFE, ARESEHIARMRE:

Without written approval of CTI, this report can’t be reproduced except in full;
6. WIS PR CAR SN EEESR, Oy,
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated),
the Chinese version shall prevail.
*hk %&%:égl:% *hk
*** End of Report ***
Hotline:400-6788 cert.co Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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ZPSEE R (GENREER) Client Reference Photo (Non-tested sample)
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75 B Statement:
PSR A G PR AE, FiEE N B Se M 5T, CTI ARAZSEH Bsi,

1.
The Appendix Information was/were provided by the applicant who should be responsible for the authenticity

which CTI hasn’t verified.

2. MEsEAZN A2240115760101005E Fi 75 fIHMFE -
The Appendix Information is/are the supplement(s) for the Report A2240115760101005E.

s )

v

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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